

CONCESSION # 400

GEOLOGICAL SURVEY DIVISION
 P.O. BOX 141, HOPE GARDENS
 KINGSTON 6, JAMAICA

DATE: JUNE 18, 1993

MITCHELL'S HILL AREA

CERTIFICATE OF ANALYSIS---REPORT BM-1

Samples submitted by: BOB MARVIN
 Date Received: JUNE 14, 1993.
 Number of Samples: 71
 Type of Material: ROCKS
 Sample Number: 26701 TO 26773.

26701	26702	26703	26704	26705	26706	26707	26708
26709	26710	26711	26712	26713	26714	26715	26716
26717	26718	26719	26720	26721	26722	26723	26724
26725	26726	26727	26728	26729	26730	26731	26734

Extraction: AQUA REGIA - HNO3 : HCl 1:3

Elements	Cu	Co	Mn	Fe%	Pb		Ag	Ni	Zn		
Detection Limits	1 ppm	1 ppm	1 ppm	0.01 %	2 ppm		.1 ppm	2 ppm	1 ppm		

Lab Duplicate Sample No. 26705, 26713, 26721, 26729.

Lab Control Standard No. GS89-2, GS89-3, STSD-2, STSD-3.

Lab Control Standard Frequency: EACH TEN SAMPLES.

Lab Control Standard Value

No.	Cu	Co	Mn	Fe%	Pb		Ag	Ni	Zn		
GS89-2	820	40	860	5.00	250		5.0	600	500		
GSD	801	42	825	4.45			4.3				
GS89-3	290	9	600	2.40	30		0.5	42	240		
GSD	287	10		3.03	31		0.6	41	235		
STSD-2	43	17	720	4.10	66		0.5	47	216		
GSD	42	16	717	4.46	71		0.7	48	225		
STSD-3	38	14	2630	3.40	39		0.4	25	192		
GSD	39	13	2570	3.35	40		0.5	22	207		

Blank Frequency: EACH BATCH OF FORTY SAMPLES

DATE: JUNE 18, 1993

CERTIFICATE OF ANALYSIS---REPORT BM-1

Samples submitted by: BOB MARVIN

Date Received: JUNE 14, 1993.

Number of Samples: 71

Type of Material: ROCKS

Sample Number: 26701 TO 26773.

26769	26770	26771	26772	26773			

Extraction: AQUA REGIA - HNO3 : HCl 1:3

Elements	Cu	Co	Mn	Fe%	Pb		Ag	Ni	Zn		
Detection Limits	1 ppm	1 ppm	1 ppm	0.01 %	2 ppm		.1 ppm	2 ppm	1 ppm		

Lab Duplicate Sample No. 26770.

Lab Control Standard No. STSD-2.

Lab Control Standard Frequency: EACH TEN SAMPLES.

Lab Control Standard Value

No.	Cu	Co	Mn	Fe%	Pb		Ag	Ni	Zn		
STSD-2	43	17	2630	3.40	39		0.3	25	192		
GSD	41	16	2655	3.42	40		0.3	23	190		

Blank Frequency: EACH BATCH OF FORTY SAMPLES.

CERTIFICATE OF ANALYSIS BM-1

Sample No.	Cu %	Co	Mn	Fe%	Pb		Ag	Ni	Zn		
26701	3.08	8	315	3.35	8		3.1	3	45		
26702	4.48	12	1466	2.33	10		28.6	3	67		
26703	2.86	8	703	2.47	32		36.3	4	65		
26704	1.63	8	358	2.01	9		9.5	6	38		
26705	9.68	19	804	4.42	6		170	10	92		
26705	9.57	19	822	4.45	7		174	11	87		
26706	2.24	24	1037	6.87	12		3.9	11	87		
26707	0.52	14	1570	4.00	13		1.6	9	50		
26708	3.68	8	436	3.35	6		9.5	9	28		
26709	1.76	15	617	5.85	11		1.1	9	68		
26710	2.20	25	977	4.87	19		4.8	12	92		
26711	1.88	16	456	5.44	15		4.5	10	55		
26712	2.06	20	594	4.34	10		1.8	6	69		
26713	5.59	31	834	5.68	12		25	12	86		
26713	5.38	31	917	5.76	12		23.5	13	86		
26714	1.26	8	723	2.33	10		5.5	5	343		
26715	2.08	15	934	5.01	14		4.7	12	257		
26716	3.14	24	974	4.28	34		13.9	13	219		
26717	9.15	20	1111	5.04	31		116	16	95		
26718	2.09	12	22	2.36	5		2.1	8	47		
26719	2.41	18	1656	5.09	27		97	7	182		
26720	0.87	17	4	5.01	6		0.2	8	97		
26721	1.07	20	1221	4.57	< 2		4.8	11	67		
26721	1.22	19	1118	4.26	2		5.0	12	61		
26722	1.43	17	922	6.02	2		0.2	6	104		
26723	5.22	16	846	2.47	3		14.5	12	59		
26724	4.70	18	479	3.61	6		27.5	11	62		
26725	2.91	19	654	3.49	< 2		23.3	42	83		
26726	30.33	10	262	2.91	7		282	7	58		
26727	36.00	5	87	3.43	< 2		535	6	28		
26728	2.66	15	1014	4.12	7		46	8	86		
26729	16.00	11	779	3.88	44		222	6	59		
26729	16.22	10	783	3.87	53		224	7	60		
26730	3.78	9	1251	3.29	6		0.5	4	69		
26731	12.11	11	487	2.09	29		167	8	51		
26734	2.97	6	274	3.87	11		20.0	6	34		
26735	2.89	12	212	1.34	3		58.2	12	33		

Certified by: _____

APPROVED BY : _____

GSD INAA RESULTS : PATCH FG

All results in ppm unless otherwise specified

MMI1EL	As	Au/ppb	Sb	U	W	Ba	Co	Cr	Fe/%	Hf	Ta	Th	Zn
26701	55	11	4.3	<1.0	<2.0	209	7	35	4.6	1.2	<2.0	<1.0	147
26702	2	64	0.7	1.0	<2.0	501	11	42	4.8	<1.0	<2.0	<1.0	76
26703	6	70	2.2	<1.0	<2.0	245	8	58	3.3	<1.0	<2.0	<1.0	142
26704	16	32	7.1	<1.0	<2.0	<170	11	86	4.9	<1.0	<2.0	<1.0	<70
26705	8	335	5.0	<1.0	2.1	176	22	27	5.8	<1.0	<2.0	<1.0	<70
26706	5	17	0.8	<1.0	<2.0	<170	18	23	6.3	2.1	<2.0	<1.0	<70
26707	3	<5	0.6	<1.0	<2.0	416	16	37	5.4	1.0	2.4	<1.0	<70
26708	2	<5	0.4	<1.0	<2.0	277	8	209	3.3	1.4	<2.0	<1.0	<70
26709	12	<5	2.4	<1.0	<2.0	365	18	71	7.0	3.5	<2.0	2.0	<70
26710	5	<5	1.1	<1.0	<2.0	517	30	82	6.5	3.9	<2.0	2.4	115
26711	6	10	1.2	<1.0	3.3	<170	21	101	6.8	3.5	<2.0	2.5	<70
26712	3	<5	0.4	1.6	2.9	520	22	26	4.6	3.7	<2.0	3.0	<70
26713	3	30	0.4	2.8	2.0	288	34	28	6.2	1.3	<2.0	1.5	83
26714	1	7	0.4	<1.0	<2.0	400	9	116	2.5	1.7	<2.0	1.4	287
26715	2	12	0.5	1.6	<2.0	606	17	53	5.0	3.4	<2.0	2.4	205
SRC-1	6657	9534	4847.9	<1.0	32.1	<170	57	10	0.1	<1.0	<2.0	<1.0	6842
26716	5	151	1.8	<1.0	3.1	<170	27	42	5.9	1.6	<2.0	<1.0	200
26717	13	730	1.4	<1.0	5.9	3094	18	91	4.6	<1.0	<2.0	<1.0	101
26718	12	168	7.6	<1.0	<2.0	<170	14	34	4.6	<1.0	<2.0	<1.0	<70
26719	13	33	8.4	1.1	6.0	3495	21	6	7.6	1.9	<2.0	1.4	172
26720	9	<5	0.7	<1.0	3.3	300	21	35	6.0	2.0	<2.0	1.6	92
26721	5	<5	0.7	1.4	<2.0	<170	23	22	6.0	1.8	<2.0	<1.0	<70
26722	9	<5	0.8	<1.0	2.5	463	21	42	7.1	1.2	<2.0	1.4	94
26723	4	33	0.5	<1.0	<2.0	382	18	55	2.9	3.5	<2.0	2.1	79
26724	3	114	0.6	<1.0	2.2	194	20	63	4.1	1.2	<2.0	<1.0	<70
26725	3	5214	0.7	<1.0	3.7	188	22	144	4.1	1.3	<2.0	<1.0	95
26726	7	369	3.8	<1.0	9.6	1834	12	20	4.2	1.4	<2.0	<1.0	<70
26727	24	831	0.8	1.0	23.6	450	6	28	6.2	<1.0	<2.0	<1.0	<70
26728	5	168	0.7	1.4	3.8	764	20	51	5.1	2.5	<2.0	1.7	87
26729	6	939	0.6	<1.0	14.8	234	13	19	4.2	<1.0	<2.0	<1.0	<70
26730	37	115	2.9	6.4	3.3	170	15	21	4.3	1.4	<2.0	<1.0	88
26731	11	525	1.9	3.4	13.3	7579	15	38	2.9	2.3	<2.0	1.4	72
26734	33	122	3.3	<1.0	7.2	<170	8	14	4.8	<1.0	<2.0	<1.0	<70
26735	9	749	0.5	<1.0	7.2	172	20	20	6.2	1.4	<2.0	1.0	94
26736	8	454	2.6	1.2	10.1	<170	31	39	6.8	1.5	<2.0	1.0	131
26737	12	790	4.0	<1.0	32.7	<170	21	41	5.6	1.2	<2.0	<1.0	76

Certified by : RobinsonDate : 28/6/93

CERTIFICATE OF ANALYSIS BM-1

Sample No.	Cu %	Co	Mn	Fe%	Pb		Ag	Ni	Zn	Mo	Hg
26736	3.67	21	1207	4.99	8		42.5	15	94		
26737	6.38	16	738	3.38	14		307	13	68		
26738	42.22	< 1	18	0.16	6		468	3	10		
26739	6.27	32	1079	5.97	22		226	14	316		
26740	27.44	2	30	1.11	11		210	3	15		
26740	28.44	2	30	1.08	8		192	5	15		
26741	3.12	9	829	2.57	166		14.6	8	163		
26742	12.46	< 1	85	2.81	33		231	6	99		
26743	5.21	11	526	4.35	49		5.8	3	53		
26744	6.83	12	426	3.16	29		174	8	47		
26745	2.45	12	379	5.70	14		8.0	10	69		
26746	3.56	24	799	4.27	90		2.6	11	156		
26747	7.59	26	739	5.24	104		20	9	239		
26747	8.06	27	832	5.31	101		23.1	12	245		
26748	5.23	18	722	4.18	17		4.4	8	145		
26749	8.48	8	230	2.95	8		83	9	67		
26750	2.73	23	971	5.60	16		7.2	21	155		
26751	0.41	9	406	2.61	12		1.3	8	74		
26752	23.33	12	557	4.11	13		457	14	58		
26753	0.36	5	974	1.43	19		2.7	7	38		
26754	4.40	15	639	5.18	15		4.3	8	76		
26755	2.87	11	677	5.38	15		9.7	10	54		
26755	2.83	12	629	4.67	12		9.4	10	53		
26756	1.60	23	588	5.75	16		6.5	15	75		
26757	0.02	15	636	3.84	13		< 0.1	5	65		
26758	1.74	30	915	6.18	20		1.7	9	112		
26759	0.01	69	2374	6.36	17		< 0.1	28	105		
26760	1.61	26	1380	5.93	18		1.7	12	163		
26761	0.63	13	745	1.95	18		8.2	10	47		
26762	3.01	20	1255	4.07	28		42	12	96		
26763	1.15	14	1222	4.06	33		8.2	5	104		
26763	1.21	16	1142	4.00	34		8.5	5	105		
26764	12.78	7	374	3.51	15		276	18	56		
26765	2.53	20	1315	4.07	15		12.4	9	85		
26766	5.68	19	1637	4.49	16		66	10	99		
26767	45.11	7	138	2.43	4		353	7	44		
26768	2.50	15	655	3.88	3		32	6	76		

Certified by: _____

APPROVED BY : _____

GSD BATCH FH RESULTS - INAA ANALYSIS

All results in ppm unless otherwise specified

ID	As	Au/ppb	Sb	U	W	Pb	Co	Cr	Fe/%	Hf	Ta	Th	Zn
26738	5	33574	0.5	1.4	12.8	4203	1	6	0.4	<1.0	<1.0	<1.0	<70
26739	3	9	2.7	<1.0	3.4	886	34	12	7.3	1.1	<1.0	1.3	274
26740	3	372	<0.3	<1.0	8.2	194	4	46	1.5	<1.0	<1.0	<1.0	<70
26741	226	270	20.2	<1.0	<2.0	219	10	102	3.8	<1.0	<1.0	<1.0	161
26742	185	1306	3.7	1.3	7.3	<170	3	109	3.1	<1.0	<1.0	<1.0	95
26743	11	22	1.0	<1.0	2.3	<170	12	17	5.4	1.4	<1.0	<1.0	<70
26744	29	2647	4.3	<1.0	8.1	<170	13	70	4.9	<1.0	<1.0	<1.0	<70
26745	5	<5	2.0	1.2	2.7	<170	14	65	6.8	3.6	<1.0	2.1	76
26746	6	<5	0.8	2.2	<2.0	659	23	56	7.0	3.5	<1.0	2.5	151
26747	6	7	1.9	3.1	<2.0	593	28	46	7.6	1.7	<1.0	1.7	238
26748	5	8	0.8	<1.0	<2.0	587	21	77	5.6	1.9	<1.0	1.5	186
26749	4	98	0.5	<1.0	<2.0	<170	12	65	3.4	<1.0	<1.0	<1.0	<70
26750	9	<5	0.9	1.6	<2.0	474	25	38	7.1	4.3	<1.0	2.9	169
26751	10	<5	2.1	<1.0	<2.0	<170	10	134	3.9	2.8	<1.0	1.7	70
26752	25	1617	1.0	<1.0	7.6	340	14	29	5.6	<1.0	<1.0	<1.0	<70
26753	8	1021	1.5	<1.0	<2.0	197	8	37	2.6	1.1	<1.0	<1.0	<70
26754	7	<5	2.7	1.2	3.3	342	21	45	8.1	3.5	<1.0	2.3	75
26755	4	10	1.5	<1.0	<2.0	181	16	67	6.1	2.5	<1.0	2.0	<70
26756	6	5	0.9	1.2	<2.0	579	31	50	8.4	4.3	<1.0	3.0	96
26757	5	<5	0.5	<1.0	<2.0	548	19	25	5.5	<1.0	<1.0	2.1	77
26758	5	<5	0.8	1.0	<2.0	555	20	46	7.5	3.1	<1.0	3.0	157
26759	2	<5	0.4	<1.0	<2.0	989	77	69	7.8	4.9	<1.0	3.5	131
26760	5	5	0.5	<1.0	<2.0	591	30	22	8.3	2.1	<1.0	1.5	158
26761	20	24	16.0	<1.0	<2.0	<170	15	60	5.7	1.2	<1.0	1.0	61
26762	6	304	3.5	<1.0	2.0	237	22	71	6.2	1.9	<1.0	1.3	114
26763	4	11	2.2	<1.0	2.0	259	13	46	4.9	1.5	<1.0	<1.0	95
26764	43	769	2.8	<1.0	6.8	213	10	59	4.0	<1.0	<1.0	<1.0	<70
26765	10	199	3.4	<1.0	<2.0	369	21	39	5.7	1.0	<1.0	<1.0	80
26766	7	775	0.5	1.6	3.3	181	24	40	5.8	1.9	<1.0	1.7	127
26767	9	2278	2.4	<1.0	8.7	2272	9	16	4.2	<1.0	<1.0	<1.0	<70
26768	6	296	1.2	1.0	<2.0	<170	18	45	4.6	1.6	1.0	1.5	96
26769	6	3016	0.3	<1.0	3.1	240	17	17	4.1	1.9	<1.0	1.0	95
26770	2	13972	0.4	<1.0	14.7	586	15	26	3.9	1.1	<1.0	1.3	<70
26771	1	159	1.0	<1.0	<2.0	242	12	185	2.6	<1.0	<1.0	<1.0	<70
26772	2	1242	0.5	<1.0	<2.0	266	11	131	2.3	<1.0	<1.0	<1.0	<70
26773	13	72	4.7	<1.0	4.7	939	15	47	6.4	<1.0	<1.0	<1.0	<70

Certified by :



Date :

2/7/93

SEAL 400

Geochemical Lab Report

REPORT: 093-70006.0 (COMPLETE)		DATE PRINTED: 9-JUL-93										
		PROJECT: NONE										
		PAGE 1A										
SAMPLE NUMBER	ELEMENT UNITS	✓ Au PPB	AuRew1 PPB	AuRew2 PPB	✓ Ag PPM	✓ Pb PPM	✓ Zn PPM	✓ Fe PCT	✓ Ba PPM	Sn PPM	Al PCT	Ne PCT
26774		31			3.6	12	175	5.34	242	<20	3.55	0.12
26775		31			3.1	69	163	8.40	48	<20	4.13	0.06
26776		<5			1.7	28	172	7.71	94	30	4.07	0.10
26777		24			20.0	289	472	9.37	98	<20	2.58	0.15
26778		12			9.8	161	377	8.69	100	28	3.98	0.16
26779		12			4.6	140	331	>10.00	99	63	5.11	0.15
26780		<5			1.5	22	177	9.37	43	<20	4.24	0.07
26781		287			7.2	27	73	2.61	33	<20	2.83	0.08
26782		5236	375	2411	>50.0	110	347	4.57	41	<20	4.24	0.16
26783		447			>50.0	98	364	5.27	35	<20	3.73	0.15
26784		406			>50.0	17	119	3.19	42	<20	4.37	0.09
26785		21			1.7	17	127	7.16	51	<20	4.26	0.15
26786		17			2.2	23	134	4.20	52	<20	3.29	0.06
26787		6347			>50.0	77	220	3.81	354	33	3.56	0.16
26788		>10000			>50.0	103	270	5.47	78	44	2.92	0.13
26789		>10000			>50.0	130	544	5.79	77	<20	3.55	0.16
26790		97			2.5	12	101	4.00	73	<20	2.13	0.13
26791		291			11.1	143	1214	6.90	192	<20	0.43	0.06
26792		273			10.9	186	1136	5.25	124	<20	0.41	0.05
26793		8182			23.3	1611	2971	>10.00	1544	43	0.69	0.14
26794		>10000			>50.0	62	135	5.23	157	<20	2.81	0.12
26795		1601	2279	770	>50.0	36	171	4.52	338	<20	3.45	0.14
26796		>10000			>50.0	2	147	5.49	256	<20	4.14	0.10
26797		3777	3376	3976	22.4	1698	4528	>10.00	18	82	0.37	0.14
26798		2803			23.1	913	2608	9.94	167	47	0.64	0.14
26799		99			8.7	43	1970	6.25	92	<20	0.67	0.05
26800		71			8.9	193	1286	4.45	106	74	0.84	0.11
26801		411			>50.0	64	232	3.41	20	<20	4.45	0.24
26802		165			>50.0	41	169	3.58	52	<20	4.13	0.25
26803		99	733	929	>50.0	57	217	4.00	24	29	5.25	0.21

- Zones 30' wide 2.5% copper
- everything oxidized

SEP 400

REPORT: 093-70006.0 (COMPLETE)

DATE PRINTED: 9-JUL-93

PROJECT: NONE

PAGE 18

SAMPLE NUMBER	ELEMENT UNITS	✓ Mn PPM	Mg PCT	K PCT	Sc PPM	✓ V PPM	✓ Cr PPM	✓ Ni PPM	✓ Mo PPM	✓ Cd PPM	✓ Sb PPM	✓ W PPM
26774		1254	2.60	0.03	22	481	28	6	3	<0.2	34	<20
26775		1360	3.99	0.03	19	191	40	9	<1	3.3	26	<20
26776		1439	2.22	0.08	23	194	31	7	<1	1.7	21	<20
26777		710	1.10	0.23	10	145	12	<1	4	0.7	87	62
26778		1216	1.98	0.21	14	170	10	<1	9	2.3	58	45
26779		1496	3.16	0.24	16	176	4	<1	<1	23.8	44	<20
26780		1500	3.58	0.05	22	230	25	9	<1	6.4	24	<20
26781		1024	0.79	0.04	8	129	71	7	<1	0.5	22	<20
26782		1450	1.48	0.21	10	184	<1	<1	8	1.5	56	43
26783		1700	1.78	0.20	13	190	<1	<1	4	<0.2	64	61
26784		1172	1.29	0.11	10	158	26	5	<1	<0.2	32	<20
26785		1314	4.28	0.05	23	288	47	10	<1	<0.2	14	<20
26786		909	1.10	0.02	15	148	65	11	<1	4.9	24	<20
26787		690	1.07	0.22	8	126	40	<1	4	<0.2	51	36
26788		573	0.77	0.20	10	133	<1	<1	<1	<0.2	44	36
26789		1329	1.94	0.29	9	178	<1	<1	<1	3.4	81	85
26790		279	1.99	0.05	7	85	91	14	<1	<0.2	10	<20
26791		4282	0.03	0.18	<5	85	110	8	69	8.0	23	<20
26792		3321	0.03	0.19	<5	70	134	6	84	11.5	25	<20
26793		371	0.15	0.14	<5	95	43	<1	235	3.4	379	78
26794		722	1.33	0.12	11	125	33	5	<1	0.5	26	<20
26795		1233	2.01	0.13	11	137	35	6	<1	0.5	28	<20
26796		952	1.72	0.15	11	136	53	6	<1	<0.2	39	<20
26797		142	0.10	0.12	<5	120	<1	<1	345	1.7	622	99
26798		2094	0.13	0.18	6	100	34	<1	89	2.8	341	73
26799		652	0.03	0.19	9	97	41	5	10	5.8	30	<20
26800		3165	0.14	0.23	6	137	23	<1	10	<0.2	103	40
26801		716	0.81	0.26	5	125	<1	<1	7	<0.2	43	26
26802		620	0.47	0.26	<5	99	<1	<1	3	<0.2	22	28
26803		1224	1.41	0.24	9	156	<1	<1	<1	7.6	37	62

SEPL 400



REPORT: 093-70006.0 (COMPLETE)

DATE PRINTED: 9-JUL-93

PROJECT: NONE

PAGE 1C

SAMPLE NUMBER	ELEMENT UNITS	Ca PCT	✓ Cu PPM	✓ Co PPM	✓ As PPM	Bi PPM	(Te) PPM	La PPM	Sr PPM	Y PPM	✓ Hg PPB
26774		4.56	>20000	25	67	<5	<10	3	96	16	60
26775		0.99	>20000	26	72	<5	<10	6	18	22	138
26776		1.57	>20000	25	67	<5	<10	13	30	33	165
26777		1.10	>20000	21	58	<5	166	3	29	21	3826
26778		2.43	>20000	42	64	<5	108	5	38	22	788
26779		1.65	>20000	41	72	<5	66	4	17	23	556
26780		1.35	>20000	30	75	<5	<10	4	20	22	41
26781		3.39	12644	14	48	<5	11	5	428	9	323
26782		2.94	>20000	19	124	<5	105	4	203	18	96
26783		2.32	>20000	25	123	<5	83	4	163	22	85
26784		3.61	>20000	17	78	<5	14	5	280	16	69
26785		3.69	5317	36	65	<5	<10	3	112	17	<5
26786		2.83	>20000	18	59	<5	12	4	144	15	510
26787		2.84	>20000	20	68	<5	26	5	187	15	1252
26788		2.43	>20000	13	85	<5	75	<1	196	12	98
26789		1.57	>20000	18	117	<5	137	3	44	12	260
26790		0.69	4650	21	36	<5	<10	<1	45	5	9
26791		1.48	>20000	29	829	<5	14	<1	17	9	323
26792		2.22	>20000	17	739	<5	15	<1	12	9	296
26793		0.07	>20000	12	>2000	<5	118	<1	17	4	3478
26794		1.24	>20000	19	58	<5	16	3	63	12	76
26795		2.73	>20000	21	58	<5	16	3	86	9	151
26796		2.44	>20000	18	67	<5	<10	4	107	10	115
26797		0.08	>20000	18	>2000	<5	156	<1	21	3	6029
26798		0.15	>20000	24	>2000	<5	86	<1	19	9	2551
26799		0.13	>20000	8	581	<5	16	<1	6	9	165
26800		0.10	>20000	86	1234	<5	101	<1	6	11	115
26801		4.40	>20000	11	118	<5	41	1	132	9	447
26802		6.17	>20000	6	65	<5	23	2	107	11	232
26803		4.43	>20000	22	124	<5	42	2	152	10	50